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Installation Guide for the
Vaddio Device Controller Tilt Wall Mount

What's included
n Wall plate hinge assembly
n Device plate
n Drywall anchors (4)
n Screws, #8 x 1.25 in. (4)
n Screws, M3-0.5 x 4 mm (4)
n Screws, #4-40 x 0.375 in. (2)

Tools you will need
If you are installing the mount to an electrical wall box, you only need a #2
Phillips screwdriver.
If you are installing to drywall, you will also need:
n Pencil
n Level
n Drill

Selecting the installation area
n Be sure the mount will be at a convenient height for everyone who will use the tablet.
n If you install the mount to drywall, use the wall anchors provided with the mount.
n If you mount it to a wall box, use the cover plate screws supplied with the wall box.



Install the wall plate
To install the wall plate hinge assembly to a 2-gang wall box:
Use the cover plate screws supplied with the wall box.

To install the wall plate hinge assembly to drywall:
1. Mark the locations to drill starter holes for the wall anchor.
2. Verify that the mount will be level.
3. Drill holes at the locations you marked.
4. Install the wall anchors.
5. Use the four large screws to secure the wall plate hinge assembly to the wall.

Install the device plate
Use the four M3-0.5 x 4 mm screws (the smallest ones) to attach the tablet to the device plate.
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Assemble the parts
Use the two #4-40 x 0.375 in. screws to attach the device mount plate to the wall plate hinge assembly.
The author asks you to imagine that you can see through the wall to the backs of both pieces.

Here's another view.

You're done!
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